
LAKE WHATCOM WATER & SEWER DISTRICT 
 
 1220 Lakeway Drive (360) 734-9224 
 Bellingham, WA, 98229 Fax 738-8250 
 
 

MEMORANDUM 
 
Date: February 4, 2021 

From:  Lake Whatcom Water & Sewer District 

RE: Meeting Procedures During the Covid-19 Emergency  

Lake Whatcom Water & Sewer District continues to operate under adjusted procedures in order to 
provide continuous service to our customers. That said, we are taking precautions in an effort to protect 
the health and safety of our staff, commissioners, and customers. Our lobby is currently closed to the 
public, and we are practicing social distancing guidelines as suggested by Governor Inslee and the CDC. 

For the foreseeable future, Commissioners will be attending regular meetings by phone. Per Governor 
[...]
pandemic, Sudden Valley Community Association staff turnover, and the District’s application to become 
certified with Envirostar. He also recognized Operations staff for their excellent work managing issues at the 
North Point sewer lift station and leak detection near the Division 30 reservoir. 
 
Engineering Department Report 
Hunter highlighted several areas, including a steep uptick in planned development requests and water/sewer 
availabilities since the last Board meeting, indicating the potential for a very active building season this spring 
and summer. He also updated the Board on projects including the Agate Heights Water Treatment Plant and 
upcoming bid openings. Discussion followed. 
 
Finance Department Report 
Denton reported that the finance department is busy working on year-end wrap up, as well as day-to-day 
customer service and keeping customers apprised of applicable Governor proclamations related to the 
pandemic. She updated the Board on COVID-19’s minimal impact on past due accounts, and gave some 
highlights of the 2020 4th Quarter Financial Report and 2020 year end financials. 
 
Operations & Maintenance Department Report 
Winters gave a brief report on field crew operations, including the installation of two new water connections, 
providing a more detailed look at the North Point sewer lift station challenges, and ongoing work televising 
lines to reduce inflow & infiltration. 
 
Executive Session Per RCW 42.30.110(1)(i) - Discussion of Potential Litigation with Legal Counsel - 25 
Minutes 
Abele recessed the Regular Session to Executive Session at 9:35 a.m. It was estimated that the Executive 
Session would take about 25 minutes. The purpose of the Executive Session was discussion of potential 

Page 5 of 86



 
Meeting Minutes January 27, 2021 P a g e  | 3 

litigation with legal counsel. Abele recessed the Executive Session and reconvened the Regular Session at 
10:02 a.m. 
 
With no further business, Abele adjourned the Regular Session 10:02 a.m. 
 
 
 
        
Board President, Laura Abele 
 
 
 
 
Attest:                    

               Recording Secretary, Rachael Hope 
 
Minutes approved by motion at  Regular  Special Board Meeting on _________________________ 
     Date Minutes Approved                 
    
  

Page 6 of 86



 

  

Sudden Valley Water Treatment Plant 
 Alternatives Analysis 

Briefing #4 
 

DATE SUBMITTED:  February 4 , 2021 MEETING DATE: February 10, 2021 

TO: BOARD OF COMMISSIONERS FROM: Bill Hunter, Assist. GM/District Engineer 

GENERAL MANAGER APPROVAL 
 

ATTACHED DOCUMENTS  
1. Draft Technical Memoranda – Disinfection 

System 

TYPE OF ACTION REQUESTED 
RESOLUTION 

 
 

FORMAL ACTION/ 
MOTION 

 

INFORMATIONAL

/OTHER 
 

 
BACKGROUND / EXPLANATION OF IMPACT 
The existing Sudden Valley Water Treatment Plant (SVWTP) is located along Morning 
Beach Drive near the shores of Lake Whatcom and was constructed in 1972. The treatment 
plant utilizes chemical coagulation, flocculation, rapid media filtration, chemical pH 
adjustment, and gas chlorine disinfection prior to temporary storage within a 225,000-
gallon reservoir also located at the site.  

In July 2020, Gray & Osborne (G&O) completed a condition assessment in which engineers 
evaluated the SVWTP from a process, structural/architectural, mechanical, and electrical 
perspective. The assessment identified both high and low priority items that should be 
completed to maintain current and reliable function of the SVWTP into the future. 

Following the condition assessment, G&O was contracted to perform an alternatives 
analysis to help the District select and prioritize specific short- and long-term 
improvements to the treatment equipment and processes currently in use. The work has 
been broken down by major systems. For each system, G&O will develop alternatives and 
document each in the form of a technical memorandum. The results from each system 
analysis will be presented to the Board at regularly scheduled board meetings. 

All of the technical memoranda will ultimately be attached and summarized in an 
Alternatives Analysis Report. The Report will include comparisons and rankings, 
recommendation on modifications to system, cost estimates, figures to relay relative space 
requirements, and more.  

The major systems as written in the scope of work agreement are: 

 Pump Performance Test (Presented to Board 9/30/2020, Briefing #1) 

 Chemical Systems Analysis (Presented to Board 11/25/2020, Briefing #2) 

 Disinfection Systems Analysis 

AGENDA 
BILL 

Item 7.A 

Page 7 of 86



 Backwash Systems Analysis 

 Filtration System Analysis (Presented to Board 12/30/2020, Briefing #3) 

 Tier 2/3 Seismic and Structural Analysis (Presented to Board 11/25/2020, Briefing #2) 

 Structural/Architectural Workspace Analysis 

 NACE III Coating Inspection (Presented to Board 9/30/2020, Briefing #1) 

G&O has completed the Disinfection Systems Analysis. The draft technical memorandum is 
attached. The consultant will summarize explored alternatives in a presentation, and 
collect Board comments or questions. 

At the 12/30/2020 Briefing #3 on the Filtration System Analysis, six (6) long-term goals and 
objectives were introduced for consideration and discussion. Staff invites the Board and 
interested public to consider these goals, edit/refine them, and suggest additional ones. As 
the District begins evaluating the numerous combinations of subsystem alternatives of a 
whole solution, these goals list will help highlight the best ones. In no particular priority the 
key long-term goals and objectives so far are: 

 G1 - Maintain exceptional WQ performance record 

 G2 - Accommodate immediate need for additional space and separation of 
chemicals/electrical equipment  

 G3 - Provide adequate equipment and process redundancy 

 G4 - Improve access and flexibility for equipment repair/rehabilitation and/or 
future expansion 

 G5 - Provide capacity for full buildout flow (1,400 gpm) 

 G6 - Provide treatment equipment for 30-50 year time period 

FISCAL IMPACT 
This presentation is for discussion only; it is too early in the planning process to estimate 
fiscal impacts of plant improvements. 

APPLICABLE EFFECTIVE UTILITY MANAGEMENT ATTRIBUTE(S) 
Product Quality 
Operational Optimization 
Infrastructure Strategy and Performance 
Water Resource Sustainability 
 
RECOMMENDED BOARD ACTION 
No action is recommended at this time. 
 
PROPOSED MOTION 
Not applicable. 

Page 8 of 86



 

Page 1 of 33 
1130 Rainier Avenue S., Suite 300          Seattle, Washington  98144          (206) 284-0860          Fax (206) 283-3206 

TECHNICAL MEMORANDUM 20434-6 

 

 TO: BILL HUNTER, P.E., ASSISTANT GENERAL 

MANAGER/DISTRICT ENGINEER 

 FROM: KEITH STEWART, P.E. 

RUSSELL PORTER, P.E. 

 DATE: JANUARY 15, 2021 

 SUBJECT: SUDDEN VALLEY WTP DISINFECTION 

SYSTEM ANALYSIS 

LAKE WHATCOM WATER & SEWER 

DISTRICT, WHATCOM COUNTY, 

WASHINGTON 

G&O #20434.00 

 

 

INTRODUCTION 

 

In 2019, the Lake Whatcom Water & Sewer District (District) contracted with 

Gray & Osborne to perform a condition assessment for their existing Sudden Valley 

Water Treatment Plant (WTP) as part of a larger effort to analyze the District’s water 

treatment facilities in order to prioritize funds for rehabilitation, modification, and/or 

replacement projects.  The goal of the assessment and subsequent analysis is to identify 

potential improvements for the existing structures and treatment processes in an attempt 

to maximize treatment efficiency and extend the operational life of these facilities.  The 

reports and technical memoranda generated as part of this assessment project will be used 

to develop a strategy for prioritizing modifications to the WTP to ensure it can efficiently 

and cost-effectively provide clean potable water for its existing and projected customers. 

 

This memorandum summarizes the assessment of the existing disinfection system at the 

WTP, provides a description of alternative disinfection methods, and provides analysis 

and preliminary cost estimates for these alternatives. 

 

Final recommendations for disinfection modifications will be presented in the final 

alternatives analysis report, which is scheduled to be completed in spring 2021.  The final 

alternatives analysis report will consider all of the alternatives and recommendations 

compiled for each of the treatment systems and will provide a coordinated set of 

recommendations based on capital costs, District needs, operational costs, and other 

factors. 

 

Page 9 of 86



Technical Memorandum 20434-6 – Sudden Valley WTP Disinfection System Analysis 

January 15, 2021 

Page 2 of 33 
 

BACKGROUND AND EXISTING FACILITIES 

 

Background 

 

The District operates three Group A water systems – South Shore (DOH 95910), 

Eagleridge (DOH 08118), and Agate Heights (DOH 52957) – all of which are in and 

around the shores of Lake Whatcom, which lies southeast of Bellingham in 

Whatcom County, Washington.  The District serves approximately 3,900 residential and 

commercial water system connections with a residential population of approximately 

10,000 people. 

 

The South Shore system is the largest of the three systems and is supplied wholly by 

water treated at its Sudden Valley Water Treatment Plant.  In addition to the WTP, the 

District also owns and maintains surface water source, storage, and distribution system 

facilities.  The distribution system includes multiple pressure zones, four booster stations, 

and approximately 2.8 million gallons (MG) of storage in five reservoirs.  The District 

also maintains a secondary intertie with the City of Bellingham Water System 

(DOH 50600) that is used only during emergency situations. 

 

The existing WTP is a rapid-rate direct filtration plant with a rated capacity of 2.0 million 

gallons per day (MGD), which is equivalent to approximately 1,400 gallons per minute 

(gpm), but currently operates at a reduced flow of 1.0 MGD (700 gpm).  The maximum 

allowable water right for this source is 1,526 gpm; however, the equipment and 

components listed in the alternatives below will be sized to accommodate up to the rated 

flow of 1,400 gpm.  This design flow is suitable to serve the projected buildout water 

demand of 1.3 MGD as listed in the District’s 2018 Water System Comprehensive Plan. 

 

The WTP is located at 22 Morning Beach Drive in Bellingham, Washington 98229 and is 

housed in a partially below-grade concrete building located adjacent to Morning Beach 

Park.  The facility was constructed in 1972 and has undergone several minor 

improvements since that time but was most recently upgraded in 1992.  Two centrifugal 

raw water pumps pump water from the Lake Whatcom intake to the WTP where alum 

coagulant is injected.  After mixing with coagulant, water enters the flocculation basin 

before entering the filter distribution trough and the mixed-media filters.  Water proceeds 

through the filters into the underdrain system then exits the filter through the filter 

discharge piping.  The filter discharge piping includes injection points for both soda ash 

(pH adjustment) and chlorine.  This piping then directs the filtered water to the 

below-grade clearwell.  Two transfer pumps located in the WTP move water from the 

clearwell to the chlorine contact basin, which is a welded steel reservoir located adjacent 

to the WTP that provides additional chlorine contact time.  From the chlorine contact 

basin, four finished water pumps pump water to the District’s storage reservoirs and 

Page 10 of 86



Technical Memorandum 20434-6 – Sudden Valley WTP Disinfection System Analysis 

January 15, 2021 

Page 3 of 33 
 

distribution system for consumption.  Additional information on the chlorine disinfection 

system – which is the primary subject of this memorandum – is provided below. 

 

Historical WTP Performance 

 

Historically, the plant has performed well and provides high-quality finished water with 

turbidity less than 0.1 nephelometric turbidity units (NTU).  Raw water is collected from 

the adjacent Lake Whatcom from an outfall located at a depth of approximately 80 feet 

and approximately 350 feet from the typical shoreline.  Lake Whatcom is a large lake that 

is moderately developed on the northern and western shores but is largely undeveloped 

on its eastern shore.  Raw water quality from the Lake Whatcom source is fairly 

consistent with turbidity below 1.0 NTU for most of the year.  Turbidity increases during 

the spring and fall runoff seasons, but typically remains below 5.0 NTU during these 

periods.  Raw water pH is typically between 7.5 and 7.7 and raw water temperature varies 

between 5 and 8 degrees Celsius. 

 

In 2017, Gray & Osborne performed a tracer study analysis at the WTP to verify the 

contact time used for disinfection of filtered water prior to introduction to the distribution 

system.  To conduct this study Gray & Osborne injected a chemical tracer (sodium 

fluoride) to the discharge piping of the existing clearwell transfer pumps, then measured 

the tracer concentration over time from the discharge of the finished water pumps in the 

Finished Water Pump Building.  Using this method, it is possible to estimate the baffling 

efficiency (BE) for the basin, which is then used to determine the contact time (CT) 

provided by the chorine contact basin (CCB).  CT is a disinfection requirement mandated 

by the Washington State Department of Health (DOH) and is equal to the minimum daily 

concentration of chlorine measured in a contact basin multiplied by the minimum daily 

residence time through the contact basin – which is also a function of the baffling 

efficiency.  Prior to conducting the tracer study, the District utilized a BE for the CCB of 

0.7 which is a typical value assumed for baffled tanks.  However, empirical data collected 

during the tracer study showed an average BE value of 0.35 – a value much lower than 

the assumed value.  Additional information on the specifics for this investigation and the 

impacts of this discovery are provided in subsequent sections of this memorandum. 

 

Chorine Disinfection Equipment 

 

The WTP utilizes a gas chlorine injection system to provide disinfectant chemicals to the 

filtered water.  This disinfectant provides the necessary chlorine residual to meet the 

concentration and CT requirements set forth by DOH.  Commercially prepared chlorine 

gas is delivered to the WTP in 150-pound cylinders and stored within a small (40- to 

50-square-foot [sf]) room inside the WTP.  For redundancy, two active cylinders and two 

spare cylinders are stored on site at all times.  The active cylinders are stored on a scale 

Page 11 of 86



Technical Memorandum 20434-6 – Sudden Valley WTP Disinfection System Analysis 

January 15, 2021 

Page 4 of 33 
 

and specialized gas regulators provide the desired gas flow which is measured by a gas 

flow meter.  Chlorine gas is mixed with a sidestream of filtered water, creating a 

hypochlorite solution that is then injected to the piping between the filter units and the 

clearwell.  Additionally, a small amount of chlorine solution is injected to the first 

chamber of the flocculation tank, which helps prevent algal growth within the tank and 

on the filter media.  Because the WTP operates at a constant flow rate, the chlorine 

system is adjusted manually as needed and does not include automated flow control 

equipment.  The chlorine supply to Filters 1 and 2, Filters 3 and 4, and the flocculation 

tank are all controlled separately using individual flow regulators and meters. 

 

The chlorine room at the WTP contains two chlorine gas sensors which will warn 

operations staff of a potential leak so that appropriate ventilation and safety procedures 

can be followed. 

 

The WTP measures chlorine concentration in two locations.  The first location is from the 

clearwell transfer pump discharge piping while the second location is from the CCB 